SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

LTE Band 26 / 5MHz
pectrum 7 ||| Spectrum
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.28864 MHz -57.68 dBm -44.68 dB 30.000 MHz 815.000 MHz 100.000 kHz B811.14883 MHz -57.77 dBém -44.77 dB
860,000 MHz 1.000 GHz 100.000 kHz 994.42519 MHz -57.48 dBm -44,48 dB 860,000 MHz 1,000 GHz 100.000 kHz 953.97867 MHz -57.57 dBm -44,57 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.6500%9 GHz -44.92 dBm -31.92 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -44.90 dBm -31,90 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96175 GHz -42.15 dBm -29.15 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92826 GHz -41,99 dBm -28.99 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.93527 GHz -42,53 dBm -29.53 db 7.000 GHz 9,000 GHz 1.000 MHz 8.91327 GHz -42.49 dBm -20,49 dB
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Range Low | RangeUp | RBW | Frequency | Power Abs | ALimit
30.000 MHz 815,000 MHz 100.000 kHz 799.42363 MHz -57.78 dBm -44.78 dB
260.000 MHz 1.000 GHz 100.000 kHz 982,99567 MHz -57.32 dém -44.32 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -44.57 dBm -31.57 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95276 GHz -42.23 dbm -29.23 dB
7.000 GHz 9.000 GHz 1.000 MHz B8.91877 GHz -42.43 dBm -29.43 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

LTE Band 26 / 10MHz

Lowest Channel / QPSK

Middle Channel / QPSK

pectrum
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Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.60 dB

Mode Auto Sweep

Spectrum
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz B811.39413 MHz -55.48 dBm -42.48 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.82829 MHz -57.88 dBém -44,88 dB
860,000 MHz 1.000 GHz 100.000 kHz 965.40820 MHz =-57.49 dBm -44,40 dB 860,000 MHz 1,000 GHz 100.000 kHz 923.28224 MHz -57.27 dBm -44,27 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -46.44 dBm -33.44 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -44.67 dBm -31.67 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92276 GHz -42.24 dBm -29.24 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.90826 GHz -42,09 dBm -29.09 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.91327 GHz -42.58 dBm -29.58 db 7.000 GHz 9,000 GHz 1.000 MHz 7.68808 GHz -42,37 dém -20.37 de&
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Range Low | RangeUp | RBW | Frequency | Power Abs | ALimit
30.000 MHz 815,000 MHz 100.000 kHz 813.40557 MHz -57.44 dBm -44.44 dB
260.000 MHz 1.000 GHz 100.000 kHz 957.80407 MHz -57.17 dBm -44.17 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -44.69 dBm -31.69 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96075 GHz -42.30 dbm -29.30 dB
7.000 GHz 9.000 GHz 1.000 MHz B8.91477 GHz -42.,38 dBm -29.38 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

FAX . 886-3-328-4978

LTE Band 26 / 15MHz
pectrum 7 ||| Spectrum
Ref Level 0.00 dBm Offset 11.60 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.60 dB Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 811.59037 MHz -53.86 dBm -40.86 dB 30.000 MHz 815.000 MHz 100.000 kHz 809.92235 MHz -55.21 dBm -42.21 dB
860,000 MHz 1.000 GHz 100.000 kHz 948.14728 MHz =-57.49 dBm -44,40 dB 860,000 MHz 1,000 GHz 100.000 kHz 901.40287 MHz -57.48 dBm -44.43 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.65059 GHz -45.07 dBm -32.07 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66008 GHz -44.97 dBm -31.97 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97725 GHz -42.24 dBm -29.24 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94476 GHz -42,29 dBm -29.29 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.92427 GHz -42,48 dBm -29.48 db 7.000 GHz 9,000 GHz 1.000 MHz 7.71207 GHz -42.38 dBm -20.38 di
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Range Low | RangeUp | RBW | Frequency | Power Abs | ALimit
30.000 MHz 815,000 MHz 100.000 kHz 814.92641 MHz -56.09 dBm -43.09 dB
260.000 MHz 1.000 GHz 100.000 kHz 9332,68544 MHz -57.14 dBm -44.14 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67008 GHz -44.25 dém -31.25 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.90826 GHz -41.93 dbm -28.93 dB
7.000 GHz 9.000 GHz 1.000 MHz B8.90527 GHz -42.28 dBm -29.28 dB
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FG3D1840-01B

Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz 2.5ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0091
40 Normal Voltage 0.0020
30 Normal Voltage 0.0050
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0091
0 Normal Voltage 0.0037
PASS
-10 Normal Voltage 0.0034
-20 Normal Voltage 0.0016
-30 Normal Voltage 0.0026
20 Maximum Voltage 0.0037
20 Normal Voltage 0.0000
20 Battery End Point 0.0005
Note:
1. Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage =4.4 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A7-26 of 26
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ssamonias. FCC RADIO TEST REPORT Report No. : FG3D1840-01B

LTE Band 26_Part 90S

Peak-to-Average Ratio

Mode LTE Band 26 / 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 472 5.65 6.12 - PASS
TEL : 886-3-327-3456 Page Number : A8-1 of 26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

LTE Band 26 / 10MHz / QPSK

LTE Band 26 / 10MHz / 16QAM
Middle Channel / Full RB Middle Channel / Full RB
Ref Level 30.00 cbm  Offset L1160 db Ref Level 30.00 cbm  Offset L1160 db
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Mean | Peak | Crest | 10% 1 1% | 0% | 0.01% | Mean | Peak | Crest | 10% 1 1% 1 0.1% | 0.01% |
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Mean | Peak | Crest | 10% 1 1% | 0% | 0.01% |
Trace 1 [ 21.02 dbm  26.06 dbm 6.97 da 3.01d8 5.04 db 6.12 db 6.70 db
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e% FCC RADIO TEST REPORT Report No. : FG3D1840-01B

SPORTON LAB.

26dB Bandwidth

LTE Band 26 : 26dB BW(MHz)

Mode
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Low CH - - - - - - - - 14.47 | 14.11 - -
Middle CH 1.23 1.22 3.03 3.01 4.85 4.86 9.81 9.71 - - - -

LTE Band 26 : 26dB BW(MHz)

Mode
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Low CH - - - - - - - - 14.32 - - -
Middle CH 1.22 - 2.96 - 4.90 - 9.73 - - - - -
Page Number : A8-3 of 26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM
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Ref Level 30.00 GBm  Offset 1160 db & RBW 30 kHz RefLevel 20.00 dbm  Offset 11.60 OB w RBW 30 kHz
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Type | Ref | Tre | X-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result

ML T 816.5804 MHz 17.23 dbm ndB down 1.2308 WHz ML 1 515.1371 MHz 16.49 dem ndB down 1.228 MHz

TL 1 818.3874 MHz -8.81 dBm ndg 26.00 dB T 1 163646 MHz ndg 26.00 dB
T2 i 819.6182 MHz -6.78 dbm q factor 665.1 T2 i 812.6126 MHz q factor 667.1
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3MHz / 16QAM
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Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 818.0889 MHz 19.25 dém nd@ down 3.039 MHz [ 1 81B.6703 MHz 18.60 dem nd@ down 3.016 MHz
T 1 817.4835 MHz -7.36 dBm nd8 26,00 d8 1 1 £17,4835 MHz -6,45 dBm nd8 26.00 d8
T2 1 820.5225 MHz -6.68 dbm q factor 269.2 T2 1 £20.4965 MHz -4.62 dom q factor 2715
e e
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Ref Level 30.00 cbm  Offset 1160 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.60 o & RBW 100 khz
o At I0de ST 1ms @ VBW 300 kiz  Mode Sweep o att a0 e BWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 1007100
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Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 817.092 MHz 17.22 dém nd@ down 4.B55 MHz [ 1 B16.63 MHz 16.27 dem nd@ down 4,865 MHz
T 1 816.552 MHz -8.91 dam nds 26,00 d8 T 1 B16.572 MHz -9.84 dam nds 26,00 d8
T2 1 821.408 MHz -8.80 dBm q factor 168.3 T2 1 B21.438 MHz -9.76 dBm q factor 168.3
™)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum & 2 Spectrum & 2
Ref Level 30.00 GBm  Offset 1160 db & RBW 300 kHz RefLevel 20.00 dbm  Offset 11.60 OB & RBW 300 khz
o att I0dE SWT 1ms @ VBW 1MHz Mode Swesp o att a0de SWT 1ms @ VBW 1MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
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-60 dem -60 dBm:
CF 819.0 MHz 1001 pts Span 20.0 MHz CF 819.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T B16.682 MHz 18.80 dBm ndB down 961 MHz M1 1 17.202 MHz 18.11 dBm ndB down 971 Mhz
TL 1 814.065 MHz -5.43 dBm ndg 26.00 dB Tl 1 14,145 MHz -2.87 dém ndg 26,00 dB
T2 i 823.875 MHz -8.85 dém q factor 83.2 T2 i 623.855 MHz -8.95 dém q factor 4.2
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

LTE Band 26

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

ctrum - & 2
Ref Level 30.00 GBm  Offset 1160 db & RBW 30 kHz RefLevel 20.00 dbm  Offset 11.60 OB = RBW 100 kHz
o att I0dE SWT 11ms @ VBW 100 kHz Mode Swesp o att a0de SWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 15.77 dBm mi1] 17.28 dBm
2 e 819 ?lu:'nr\"\‘u‘\; - y rg‘r 820.0 unr\”\‘u‘\;
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Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 815.245 MHz 15.77 dbm ndB down 1.228 MHz ML 1 520.043 MHz 17.28 dem ndB down 2,567 MHz
TL 1 818.3846 MHz -10.54 dBm ndg 26.00 dB T 1 £17.5135 MHz -7.87 dbm ndg 26.00 dB
T2 i 819.6126 MHz -10.71 dém q factor 667.2 T2 i 820.4805 MHz -9.66 dem q factor 276.4
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Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

(Spoctram | = m ] il
Ref Level 30.00 cbm  Offset 1160 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.60 o & RBW 300 khz
o At I0de ST 1ms @ VBW 300 kiz  Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 19k Max [0 15k Max
[EEEY 13.77 dBm Mi[1] 1826 dBm
B17.39200 MHZ2| M1 B17.3620 MHz
2 2
20 ; nde 26.00 dB 2 ot F]f‘ i 1. ndB 26.00 dB
o et o A AN SO B ANy 4905000000 MHz - Proad et bl kL sl "’"‘"é‘v’p‘""‘“’"“WW 9.730000000 MH]
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40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 819.0 MHz 1001 pts Span 10.0 MHz CF 819.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 817.392 MHz 14.77 dém nd@ down 4,805 MHz [ 1 £17.362 Mz 18.26 dem nd@ down 9,73 Wiz
T 1 816,522 MHz -11,70 dem nd8 26,00 d8 T 1 £14.125 MHz -9,10 dem nd8 26,00 d8
T2 1 821.428 MHz -11.77 dbm q factor 166.6 T2 1 £23.855 MHz -7.89 dbm q factor 84.0
L JL ] L L JU ] L

Low Channel / 15MHz / 64QAM

Spectrum & 2
Ref Level 30.00 GBm  Offset 1160 db & RBW 300 kHz
le Att 30 dB SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1004100
(@ 17K Max
M1[1] 16.59 dBm)|
816.1950 MHz
2
2 T ndB 26.00 dB
10 e Ao dobead ol “"ﬂ""m"\-/"\m,Mnmul,\\erl 14.326000000 MHz|
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1
o
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QPPN FTSTTIA Bt I Wt e pietend g 1y
i M LR TR AT
40 dBmy
-50
60 df
CF 821.5 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 816.185 MHz 16.59 dém ndp down 14,326 biHz
T 1 814.397 MHz -10.09 darm nds 26.00 d8
T2 1 828.723 MHz -9.48 dém q factor 57.0
L JU ] e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

Occupied Bandwidth

Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Low CH - - - - - - - - 13.45 | 13.45 - -
Middle CH 1.09 1.09 2.73 2.72 4.50 4.48 9.03 9.01 - - - -
Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4AMHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM |256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Low CH - - - - - - - - 13.42 - - -
Middle CH 1.08 - 2.73 - 4.50 - 9.03 - - - - -
Page Number : A8-7 of 26
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3D1840-01B

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

m - m -
Ref Level 30.00 cBm  Offset 1160 db @ RBW 30 kiz RefLevel 30.00 dbm  Offset 11.60 o6 & RBW 30 khz
o At 30d8 SWT  11ms @ VBW 100kHz Mode Sweep o att 30dE BWT  11ms @ VBW 100 kHz Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 17.74 dBm mi1] 17.68 dBm
. 51908390 MHZ - 51914550 MHZ
B L o 1.090909091 MHz, 2 T - By 1.090909091 MHz,
S N P T B
wd 10d
o 0 d8:
|
d i \
10 -10 r
20 ~ \ . .
_q\ﬁﬂ’ o VW U M RV e iy
-30 df -
40 dBmv
-50 -50
-60 df -60 di
CF 819.0 MHz 1001 pts Span 2.8 MHz 9.0 MHZ 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 819.0838 MHz 17.74 dom [ 1 £15.1455 MHz 17.68 dem
T 1 818.45455 MHz 10.85 dam oce Bw 1.090909091 MHz T 1 81845734 MHZ 10,00 dam oce Bw 1.090909091 MHz
T2 1 819.54545 MHz 11.35 dBm T2 1 B19.54B25 MHz 9.14 dBm
L JU J - L JU J -
il m il
Ref Level 30.00 cbm  Offset 1160 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.60 o & RBW 100 khz
o At I0de ST 1ms @ VBW 300 kiz  Mode Sweep o att a0 e BWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi 19.82 dBm [EEEY 18.57 dBm
. . ‘ 1  §19.98900 Mriz -  §19.98800 Mz
T e v S 2.733266733 MHZ] ‘;{\‘ PUPTY. IRVNPN. PPl L7 2.727272727 MHZ]
wd 1 10d
J / \
o 0 d8:
/ !
10 df r'J =10 di
/! 4
5 T RN . " 20 day A gpl o7 e
<l z e e T Ty A
-an d a0 d
40 dBmv -40 dBm:
-50 -50
-60 df -60 di
CF 819.0 MHz 1001 pts Span 6.0 MHz 9.0 MHZ 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 815.985 MHz 19.62 dém [ 1 B16.988 MHz 18.57 dem
T 1 817.63337 MHz 13.89 dam oce Bw 2.733266733 MHZ T 1 81754535 MHZ 12.21 dam oce Bw 2727272727 MHz
T2 1 820.36663 MHz 12.15 dBém T2 1 B20.37263 MHz 10.83 dBm
trum 532 5 v 532
Ref Level 00 dBm  Offset 11.60 d& RBW 100 kHz Ref Level 00 dBm  Offset 11.60 dB & RBW 100 kHz
o At I0de ST 1ms @ VBW 300 k2 Mode Sweep o att a0 e BWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 17.43 dBm mi1] 16.86 dBm
. M1 51743200 MHZ - " B19.66900 MHZ
= T e ose pw +.505494505 MHz “ - ¥ Ocs B +.485514486 MHZ
VL P | wnimsem s e WARCA e AT e
wd ¢ 10 o f
\ ]
| [ ]
o 0 d8: l,-
-10 d -10d - ‘l
20 . -20
Y T S
o e Vi eyl oy Mt i
o P il A Lt
-a0d 24 —
40 dBmv -40 dBm:
-50 -50
-60 df -60 di
CF 819.0 MHz 1001 pts Span 10.0 MHz 9.0 MHZ 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 817.432 MHz 17.43 dom [ 1 £19.668 Mz 16.36 dem
T 1 816.75225 MHz 11.48 dam oce Bw 4,505494505 MHZ T 1 81676224 MHZ 11,13 dam oce Bw 4,485514486 MHZ
T2 1 821.25774 MHz 11.95 dBm T2 1 B821.24775 MHz 10.16 dBm

)

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

=

Ref Level 30.00 Gém  Offset 1160 b e RBW 300 khz
ko Att 0 dE BWT 1ms @ VBW 1 MHz

Mode Sweep
SGL Count 100/100
(@ 1% Max
™mM1[1] 19.16 dBmy|
w [ B17.6410 MHz
B ?L.,m..,,m_«-‘ SR T E R # 9.030969031 MH3,
10 ¢ t
] ¢
! Kiu
Lo J.f
RROREART) um thluns .
ittt el L IR S v

=

RefLevel 30,00 dBm  Offset 11.60 OB e RBW 300 kHz

le att 30 dE SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1007100
[0 15k Max
™mM1[1] 19.11 dBmy|
20 " 822.9970 MHz
B T u-lr’“-\‘»b‘{vf-w!w, e 9.010989011 MHz
10 o

ki S e

-40 dBm
-s0 -s0
60 d -60 di
CF 819.0 MHz 1001 pts Span 20.0 MHz CF 819.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 817.641 MHz 19.16 dbm ML 1 522,397 MHz 19.11 dem
TL 1 814.5045 MHz 14.74 dBm Occ Bw 9.030969031 MHz T 1 £14.5045 MHz 10.97 dBm Occ Bw 9.010989011 MHz
T2 i 823.5355 MHz 11.57 dém T2 i 823.5155 MHz 11.02 dém

Low Channel / 15MHz / QPSK

Low Channel / 15MHz / 16QAM

2 2
Ref Level 30.00 cbm  Offset 11,60 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 11.60 o & RBW 300 khz
o At I0de ST 1ms @ VBW 1MHz Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 17.92 dBm Y 16.47 dBm
, - L S L
p oo P 12 3.456543457 MHZ] Ice Bt T2 543457 MHz
) Gttt st 255 B e 47 FAAA A Ak Ay 4 A U it
1 10d
! ] / 1
o i - 0 das - “l
) I
/
w0 A I 104
B Ww‘ L‘w AT o, b wry }‘w
A pport Y b Mol o Ll g WML gl s
o W bl fghr Mpsnlay e |
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 821.5 MHz 1001 pts Span 30.0 MHz CF 821.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 818.383 MHz 17.92 dom [ 1 £22.369 MHz 16.47 dem
T 1 814.7867 MHz 12,76 dBm 0cc Bw 13.456543457 MHz T 1 814.7867 MHZ 12,59 dem 0cc Bw 13.456543457 MHz
T2 1 828.2433 MHz 11.99 dbm T2 1 £26.2433 MHz 11.87 dém

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG3D1840-01B

LTE Band 26
Middle Channel / 1.4AMHz / 64QAM Middle Channel / 3MHz / 64QAM
[@

[@

Ref Level 30.00 cBm  Offset 1160 db @ RBW 30 kiz RefLevel 30.00 dbm  Offset 11.60 o & RBW 100 khz
o At 30d8 SWT  11ms @ VBW 100kHz Mode Sweep o att a0 e BWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 19k Max [0 15k Max
[EEEY 16.96 dBrm Mi[1] 17.21 dem
. o 51910350 MHZ - 53410 MHz
oce B 1.085314685 MHz N PR I T . 6733 MHzZ
| I I L) A Vol P s\l L A A ~
wd & 10d ¢
/ \
o : 0ds L %'
f
/ J
10 df \\ 10 di JI‘ Jl‘
/ y
20 -20
18 7 y
- . fin A Tt ke 1
. P e e LA N il Mg I{ W il nl'\l \‘Mﬂ u”"u M\
=a0.dpp ~ T LA=vay 30 Bfyf T
40 dBmv -40 dBm:
-50 -50
-60 df -60 di
CF 819.0 MHz 1001 pts Span 2.8 MHz CF 819.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 818.1038 MHz 16.36 dom [ 1 £18.9341 MHz 17.21 dem
T 1 818.46014 MHz 9.61 dam oce Bw 1.085314685 MHz T 1 81754535 MHZ 10,86 dam oce Bw 2.733266733 MHZ
T2 1 819.54545 MHz 9.45 dBm T2 1 B20.37B62 MHz 10.899 dBm
L JU ] L JU ] e
s = =
Ref Level 30.00 cbm  Offset 1160 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.60 o & RBW 300 khz
o At I0de ST 1ms @ VBW 300 kiz  Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 19k Max [0 15k Max
[EEEY 15.12 dBm Mi[1] 16.86 dBm
=0 oce 1 505434505 W13 = M —ocn ) 030960031 M
yoe B 505494505 MHZ, oc B 9.030969031 MHZ]
T1 A - W e . s
EN, LT PRpmpI, (T oY, o et s A,
wd 7 10d §
/ \
a : - 0 \
10 d - 10 d H
20 -20
i \ T g
N 1Y N NIES A1 Wl L B LT P
SR ¥ T !
40 dBmv -40 dBm:
-50 -50
-60 df -60 di
CF 819.0 MHz 1001 pts Span 10.0 MHz CF 819.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 816.98 MHz 15.12 dém [ 1 £19.858 Mz 16.86 dem
T 1 816.74225 MHz 10.85 dam oce Bw 4,505494505 MHZ T 1 814,484 MHZ 10,22 dam oce Bw 9.030960031 MHz
T2 1 821.24775 MHz 11.22 dém T2 1 B823.5155 MHz 9.70 dBm
L JU ] L JU ] e
s =
Ref Level 30.00 dBm Offset 11.60 dB & RBW 300 kHz
ke Att 0 dB SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100/100
(@ 19k Max
Mi[1] 15.48 dBm
. i B18.7430 MHz
9 Y occ Bw 13.426573427 MHz
. o i el et i T L T o
i
o
T
10 d -
JJ
20 1 3
0 e mw.upf i Y TIPS NN
MW"U" LR
=40 dBm
-50
-60 di
CF 821.5 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML T 818.743 MHz 15.48 dom
T 1 814.8167 MHz 11.29 dam oce Bw 13.426573427 MHZ
T2 1 828.2433 MHz 9.28 dBm
L JL ] e

TEL : 886-3-327-3456 Page Number : A8-10 of 26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

Emission masks — In-band emissions

LTE Band 26 / 1.4MHz / QPSK

Lowest Channel / 1RB

Highest Channel / 1RB

spectrum || Spectrum 7
Ref Level 23.00 dBm  Offset 11.60 d& Mode Sweep Ref Level 23.00 dém Offset 11.60 dB Mode Sweep
SGL Count 100/100 SGL Count 100,100
@ 1Rm AwvgPwr @ 1Rm AvoPwr
20 dBiiShask r 20 dBimit-Gheek :
P<20( /"‘\l P<20( m
10 dBm f ‘E 10 dBm ! l
0 der I ‘\ 0 dem f
/
10 dBm \ -10 dbm F i
(R )
-20 dBm - X -20 dém ‘ I&
\l\ \ f
- i E | h
30 dBm f 30 dem { v W%
-40 dem 1 40 dBm . ;
[l - Y W
— ‘_,.,;,..-MM \“'\VJV\ %M ] _— P S g { / e N L
o ot
-60 dBm -60 dBm
70 dBm 70 dBm
CF 814.7 MHz 5601 pts Span 6.0 MHz |||[ CF 823.3 MHz 5601 pts Span 6.0 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power_24.48 dBm T Bandwidth _1.400 MHz RBW 30.000 kHz Tx Power 24.69 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
__Rangelow | Rangeup RBW Frequency | PowerAbs | PowerRel |  ALimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  alimit
3.000 MHz | -737.500 kHz _100.000 kHz | 613.96089 MHz -16.80 dem 4128 de 3.60 0B ~3.000 MHz | 737500 khiz | 100.000 KHz 55237126 MRz —5.55 dom 5504 g5 ETET
737,500 kHz | -700.000kHz | 300.000Hz | B13.99839 MHz -38.88 d8m -63.35 dB -18.88 dB 937,500 kHe | 700,000 kHe | 300,000 Hz 822 56411 MHz o8 40 dam 9309 dB aga0dp
700000kHz | 737.500 kHz [ 300.000Hz | 81540054 MHz -70.01 dém -94.49 @ -50.01 d& 700000 kHz | 737.500 kHz | 300.000Hz | B24.01661 MHz -39.92 dBm 64,62 dB -19.92 dB
737.500 kHz 3.000 MHz | 100.000 kHz | 815.50837 MHz 43,25 dBm -67.72 de -30.25 de 737500 kHz 3,000 MHz | 100,000 kHz 54 04446 MH2 ~1057 dAm 57 db 657 db
.
Date: 31.JAN.20: 04:5B8:37

Lowest Channel / Full RB

Highest Channel / Full RB

pectru :%:‘ Spectrum 7
Ref Level 23.00 dBm  Offset 11.60 d& Mode Sweep Ref Level 23,00 dém  Offset 11.60 dB Mode Sweep
SGL Count 100/100 SGL Count 100,100
@ 1Rm AvgPwr [@1Rm AvgPwr
20 Bk ; 20 dBimt-Ghook :
P<200 P<20C
10 dBm e e 10 dBm W\k
0 der r \E 0 dBm { t
| L | '
-10 dBm / -10 dBm
20 dem y ! [ 20 dem ‘ |
sl | [Pt w | |
) P i, ) R AL T
30 dem e o 30 dem —
ol M ] WM“M
4UW‘M -40 dém L
-50 dem 50 dBm
60 dem 50 dBm
70 dem 70 dem
CF 814.7 MHz 5601 pts Span 6.0 MHz |||[ CF 823.3 MHz 5601 pts Span 6.0 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
T Power_23.62 dbm T# Bandwidth 1.400 MHz RBW 30.000 kHz Tx Power 23.64 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
__Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | alimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-3.000 MHz | -737.500 kHz __100.000 kHz | 613.83563 MHz 20,08 dBm ~44.61 db ~7.98 0B 60 B 557 St0 <= T i00.000 Fis 625 23947 ¥z 22.50 dbm 533 35 55905
737500 kHz | -700.000 kHz | 300.000Hz | 813.99304 MHz -45,59 dBm -69.21 dB -25.59 de 37500 kHe | 700000 kHx | 300000 He | B22 59304 Mz e 02 dbm iasds 2782 db
700000kHz | 737500 kHz [ 300.000Hz | 81541232 MHZ -45.60 dém -69.31 d8 -25.69 d@ 700000 kHz | 737.500 kHz | 300.000Hz | B24.01232 MHz -48.01 dBm 71,66 dB -28.01 dB
Z37500: 3,000 MHz 1_100.000 kHz J__B15.61475 laHz 2L1S b ~4+.6.db 9.19.db 737.500 kHz 3.000 MHz | 100.000 kHz | 824.10444 MHz 33.16 dBm -46.80 dB -10.16 dB
T
i J1 i
Date: 31.JAN.2024 05:00:31
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3D1840-01B

LTE Band 26 / 1.4MHz / 16QAM

Lowest Channel / 1 RB Highest Channel / 1 RB

s um

Ref Level 23,00 dém  Offset 11.60 db
SGL Count 100/100

ectrum

Ref Level 23.00 dBm
SGL Count 100/100

(=)

Offset 11.60 dB Mode Sweep Mode Sweep

@ 1Rm AvgPwr @ 1Rm AvgPwr
20 dB SR : 20 dBi-Ghook ;
P<20 P<200
10 dBm ,f\\\ 10 dBm {’rm\ll
0 der — 0 dBm ’
-10 dBm / |LL\ -10 dBm f,
-20 dem \.'\ -20 dBm ‘ - M |
| [l
-30 dBm L -30 dem / 4 "-VL
| i M T "
B gt P ey A ™ | .
ot oty
T
-60 dBm -60 dBm
70 dBm 70 dBm ‘
CF 814.7 MHz 5601 pts Span 6.0 MHz ||| CF 823.3 MHz 5601 pts Span 6.0 MHz

Spectrum Emission Mask

standard: None Spectrum Emission Mask

Standard: None

Tx Power 23.82 dBm Tx Bandwidth 1.400 MHz

RBW 30.000 kHz

Tx Power 23.69 dBm

Tx Bandwidth 1.400 MHz

RBW 30.000 kHz

__Rangelow | Rangeup RBW Frequency | PowerAbs | PowerRel | aLimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit
3.000 MHz | -737.500 kHz _100.000 kHz | 613.96156 MHz -19.45 dem 3.7 B £.45 0B ~3.000 MHz 737 500 kFz | 100.000 Friz 52255447 MAz —42.07 dbm 57,96 b 51078
737,500 kHz | -700.000kHz | 300.000Hz | B13.99839 MHz 42,17 dam -65.09 dB -22.17 dB 937,500 kHe | 700,000 kHe | 300,000 Hz 892 50732 MHz 51.43 dBm 9512 db 5143 db
700.000 kHz 737.500 kHz | 300.000 Hz 81541232 MHz -70.89 dém -94.71 8 -50.89 dé 700,000 kHz 737.500 kHz | 300.000 Hz 824,00268 MHz -42.56 dBm -66.26 dB 2256 dB
737.500 kHz 3.000 MHz | 100.000 kHz | 815.50729 MHz 4444 dBm -68.26 dB 31.44 dB 737500 kHz 3.000 MHz | 100.000 kHz 54 03911 MH2 5113 dam 83 dB 8 13d8
T
i i N 7]
Date: 31.JAN.202 04:55:3

Lowest Channel / Full RB Highest Channel / Full RB

Spectrum

Ref Level 23,00 dém Offset 11.60 dB
SGL Count 100/100
(@ 1Rm AvgPwr

Spectru

Ref Level 23.00 dém  Offset 11.60 dB Mode Sweep

SGL Count 100/100

Mode Sweep

hesk ; 20 dBhwi-Gheek :
P<200
v 10 dBm T
Fw MN, 0.dBm I{M f\’\’l]‘
f " -10 dBm. ‘J
| [ |

-20 dem ‘ J \
-30 dBm e

Wm“' W M \ MWW e R M
et Wi, 0 o ” L wmw
iAo w
-50 dem -50 dBm
L f
-60 dBm -60 dBm
-70 dBm -70 dem:
CF 814.7 MHz 5601 pts Span 6.0 MHz CF 823.3 MHz 5601 pts Span 6.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 22.67 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz Tx Power 22.83 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
__Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | aLimit Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-3.000 MHz | -737.500 kHz | 100.000 kHz 813.95339 MHz -23.29 dBm -45.96 d8 -10.29 d8 -3.000 MHz | -737.500 kHz | 100.000 kHz B22.54268 MHz -24.99 dbm 47.81db -11.59 dB
-737.500 kHz | -700.000 kHz  300.000 Hz 813.98768 MHz -48.08 dém -70.74 d& -28.08 d& 737,500 kHz | -700.000 kHz | 300,000 Hz 822 58768 MHz 5027 dBm 7303 db 3027 dp
700.000 kHz 737500 kHz | 300.000 Hz 51541768 MHz -48.24 dem -70.20 d& -28.24 d& 700.000 kHz | 737.500 kHz | 300,000 Hz 824.00161 MHz 50.82 dBm 7365 db 3082 dp
237500 kHz 3.000 Wbz |_100.000 kHz | _B15.44561 MHz =22.06 dBm ~44.73 d& 9.06.08 737,500 kHz 3.000 MHz | 100.000 kHz | 824.04553 MHz -24.67 dBm 47.50 dB -11.67 dB
\
)i i )
Date: 31.JAN.2024 05:
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3D1840-01B

LTE Band 26 / 1.4MHz / 64QAM

Lowest Channel / 1 RB

Highest Channel / 1 RB

ectrum = s um
Ref Level 23.00 dBm  Offset 11.60 d& Mode Sweep Ref Level 23,00 d8m  Offset 11.60 d& Mode Sweep
SGL Count 100/100 SGL Count 100,100
@ 1Rm AvgPwr @ 1Rm AvgPwr
20 dBiiShask r 20 dBmiGhooh ;
P<20 P<200
10 dem ,’N\ﬁ 10 dBm “"U\\
0 dbr | 0 dem :
I \ |
-10 dBm \ -10 dBm J{
-20 dém I T ]\ -20 dem “ ‘\ |
d
-30 dBm i o 30 dem | / M
I \J } \ Y
-40 dém M‘f. -40 dBm: 1 “ﬁ"u.
erttet reriere? \\k PR I ™ et A fw\ - o
e =
-60 dBm -60 dBm
70 dBm 70 dBm
v
CF 814.7 MHz 5601 pts Span 6.0 MHz |||{ GF 823.3 MHz 5601 pts Span 6.0 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power_22.84 dBm T Bandwidth _1.400 MHz RBW 30.000 kHz Tx Power 22.85 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
__Rangelow | Rangeup RBW Frequency | Powerabs | PowerRel | ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
3.000 MHz | -737.500 kHz _100.000 kHz | 613.93625 MHz 24,56 dem 47398 “11.56 A& ~3.000 Mz 737 500 k= | 100.000 Kz B2 4945 1 557 dom =732 dF 157 S
737,500 kHz | -700.000 kHz | 300.000Hz | B13.99518 MHz -47.71 d8m 70.54 dB -27.71 dB 737500 kHz | -700.000 kbg | 300,000 He B2 58292 M 194 dem oi78ds Sisads
700000kHz | 737.500 kHz [ 300.000Hz | 81541554 MHz 72,02 dgm -04.86 dB -52.02 d@ 700000 kHz | 737.500 kHz | 300.000Hz | B24.00375 MHz -47.52 dBm 70.37 dB -27.52 dB
737.500 kHz 3.000 MHz | 100.000 kHz | 815.53729 MHz 44,88 dBm 67.71 e -31.88 dB 737500 kHz 3,000 MHz | 100,000 kHz 854 03904 Mz 55,86 dAm e db e Be b
T
i i N 7]

Lowest Channel / Full RB

Highest Channel / Full RB

Spectru u%,:' Spectrum
Ref Level 23.00 dBm  Offset 11.60 d& Mode Sweep Ref Level 23,00 deém  Offset 11.60 de Mode Sweep
SGL Count 100/100 SGL Count 100,100
@ tRm AvgPwr [@1Rm AvgPwr
ook r 20 cBimit-Shosh ;
P<20 P< 200
10 dBm 10 dBm
R R J[’W"‘*J"V‘V‘”‘—“"\L
f I‘ 0 dBm ‘I \
-10 dBm | -10 dBm ! |
|
-20 dem | [ 20 dBm | l |
-30 dam m -30 dBm T
i |
" i vy ) PR ki ks T
-40 dém W ¥ ,W 40 dem L WMM‘
gy’ \ M ey R
-60 dem -60 dBm ¥ £
70 dem 70 dBm
CF 814.7 MHz 5601 pts Span 6.0 MHz |||{ GF 823.3 MHz 5601 pts Span 6.0 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power_21.51 dBm T# Bandwidth 1.400 MHz RBW 30.000 kHz Tx Power 21.64 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
__Rangelow | Rangeup | REW. | Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
3.000MHz | -737.500kHz | 100.000kHz | B813.95447 MHz -26.69 dBm -50.20 dB -15.69 dB -3.000 MHz | -737.500 khz | 100.000 kHz | B22.55330 MHz ~30.76 dBm 52,39 dB ~17.76 dB
737500 kHz | -700.000 kHz | 300.000 Hz | 813.97268 MHz 5354 dBm -75.05 de -33.54.d8 37500 kHe | 700000 kHx | 300000 He | B22 57266 My 551 dom s ds 3551 db
700000kHz 737500 kHz ] 300.000Hz | 81542411 MHz -54.83 dém -76.34.d8 -34.83 d8 700000 kHz | 737.500 kHz | 300.000Hz | B24.02411 MHz -57.05 dBm -76.68 dB -37.05 dB
252500 kH: e e el S52002 M, ~26.60 B =50.31de -15.50.d8 737,500 kHz 3.000 MHz | 100.000 kHz | 824.05410 MHz -31.49 dBm 5312 dB -18.49 dB
Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

LTE Band 26 / 3MHz / QPSK

Lowest Channel / Full RB

Highest Channel / Full RB

ectrum = s um 7
Ref Level 23.00 dBm  Offset 11.60 d& Mode Sweep Ref Level 23.00 dém Offset 11.60 dB Mode Sweep
SGL Count 100/100 SGL Count 100,100
@ 1Rm AwvgPwr @ 1Rm AvoPwr
heek ; 20 dBwi-heek ;
P<200
10 dBm
i e A it [t e
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-60 dBm -60 dBm
70 dBm 70 dBm
CF 815.5 MHz 5601 pts Span 10.0 MHz ) ||l GF 822.5 MHz 5601 pts Span 10.0 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power_23.67 dBm T Bandwidth _3.000 MHz RBW 30.000 kHz T Power 23.59 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz
__Rangelow | Rangeup | RBW Frequency | Powerabs | PowerRel | ALimit | Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-5.000 MHz -1.538 MHz | 100.000kHz | B813.95446 MHz -22.67 d8m -46.34 dB -9.67 dB 5.000 MHz ~1.538 MHz | 100.000 kHz | 82094911 MHz 21.81 dBm 45,40 dB 881 dB
-1.538 MHz -1,500 MHz | 300.000Hz | B13.99732 MHz -44.07 d8m -67.74 dB -24.07 de 1538 MHz SISO MHz | 300,000 Hz | B20.99732 MHz 5 dam 834 dB 2475dB
1.500 MHz 1598 MHz | 300.000Hz |  817.00446 MHz -44.67 ddm -68.34 dB -24.67 dB 1.500 MHz 1.538 MHz | 300.000Hz | 824.00268 MHz -45.56 dBm -69.15 dB -25.56 dB
1.538 MHz 5,000 MHz | 100.000 kHz | 817.04732 MHz 22,05 dBm -45.72 de -9.05 dB 1538 MHz 5000 MHz | 100,000 kHz | 824 03830 MHz 5127 dAm 5 b 7o
.
I - 1 r3
Date:r 31.JAN.20 05:1

LTE Band 26 / 3MHz / 16QAM

Lowest Channel / Full RB

Highest Channel / Full RB

spectrum :%:‘ Spectrum 7
Ref Level 23.00 dBm  Offset 11.60 d& Mode Sweep Ref Level 23,00 dém  Offset 11.60 dB Mode Sweep
SGL Count 100/100 SGL Caunt 100/100
@ 1Pm AvgPwr [@1rm AvgPwr
20 dBimri-Ghesk £ 20 dBimi-Gheek 1
P<200 P<200
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pors || dinro —
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60 dem 50 derm
70 dBm 70 dBm
CF 815.5 MHz 5601 pts Span 10.0 MHz ) ||l GF 822.5 MHz 5601 pts Span 10.0 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power_22.64 dBm T Bandwidth _3.000 MHz RBW 30.000 kHz T Power 22.59 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz
__Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
5.000 MHz C1538 MAz 100000 kHz | 613.34018 MHz 25,30 dem 5.03 de 1z.33 08 ~5.000 MHz ~1.538 MRz | 100.000 iz 55005448 s 55,18 dom 557 dE 0.1 08
-1.538 MHz -1,500 MHz | 300.000Hz | B13.99732 MHz 46,10 dam -68.83 dB -26.19 dB 1538 MH= ISoomHz | 300,000 Hz 20 99732 M 631 dBm FE 2631
1.500 MHz 1598 MHz | 300.000Hz |  817.00089 MHz -44.24 ddm -66.88 dB -24.24 dB 1.500 MHz 1.538 MHz | 300,000 Hz | 824.00089 MHz -44.98 dBm 67,56 dB -24.98 dB
1.538 MHz 5,000 MHz | 100.000 kHz | 817.05446 MHz 24.08 dBm -46.71 dB -11.08 de 1'538 MHz =000 MHz | 100,000 kHz 854 04018 Mz 51,48 dAm oo b YT
.
i 1 r3
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG3D1840-01B

LTE Band 26 / 3MHz / 64QAM

} o
Spectrum = (|| Spectrum v
Ref Level 23.00 dBm  Offset 11.60 d& Mode Sweep Ref Level 23.00 dém Offset 11.60 dB Mode Sweep
SGL Count 100/100 SGL Count 100,100
(@ 1Pm AvgPwr [@1Rm AvgPwr
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CF 815.5 MHz 5601 pts Span 10.0 MHz ] (|| CF 822.5 MHz 5601 pts Span 10.0 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power_21.57 dBm T Bandwidth _3.000 MHz RBW 30.000 kHz T Power 21.61 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz
Rangelow | RangeUp | RBW Fraquency | PowerAbs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel |  aLimit
-5.000 MHz 1538 MRz | 100.000 kHz | 613.95982 MHz 23,93 dBm -45.50 dB -10.93 db S 000 MHz 1558 MG | 100.000 WG | B0 96161 iz 26.57 domn 4855 36 EELTT
-1.528 MHz -L500MHz | 300.000Hz | 61359911 MHz =8.20 dBm =69.77 db -28.20 di -1.538 MHz -1.500 MHz | 300.000Hz | 82099911 MHz -47.82 deém 69.43d8 -27.82 de
1.500 MHz 1598 MHz | 300.000Hz |  817.00268 MHz -40.33 ddm -67.90 dé -26.33 08 1.500 MHz 1.538 MHz | 300,000 Hz | 824.00268 MHz -46.87 dBm -68.48 dB -26.87 dB
L1538 MHz S.000 MHz |_100.000 khiz |_B17.04016 MHz =22.66 dBm =44.23 d& 9.65 4B 1.538 MHz 5.000 MHz | 100.000 kHz | 82403830 MHz -25.26 dBm 46,87 d8 -12.26 dB
I J1 1 3
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

LTE Band 26

/ 5MHz / QPSK

Lowest Channel / Full RB

Highest Channel / Full RB

ectrum = s um 7
Ref Level 23.00 dBm  Offset 11.60 d& Mode Sweep Ref Level 23.00 dém Offset 11.60 dB Mode Sweep
SGL Count 100/100 SGL Count 100,100
@ 1Rm AwvgPwr @ 1Rm AvoPwr
heek } 20 dBwi-heek ;
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-60 dBm -60 dBm
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CF 816.5 MHz 5601 pts Span 15.0 MHz ] (|| CF 821.5 MHz 5601 pts Span 15.0 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power_23.56 dBm ¥ Bandwidth _5.000 MHz RBW 50.000 kHz T Power 23.59 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
__Rangelow | Rangeup RBW Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
~7.500 MHz 2538 MAz _100.000 kHz | 613.96116 MHz 2766 dBm S1.23de ~14.66 d& ~7.500 MHZ 5 558 MG | 150.000 Wi | B1E 90921 Mz =554 domn =132 45 ETRITTS
=2.538 Mz “2500MHz | J00.000Hz | B13.59906 MHz -50.35 cm =73.91 db -30.35 di -2.538 MHz -2.500 MHz | 300.000Hz | B18.99866 MHz -50.49 dem 7408 d8 -30.49 de
2.500 Mz 2538 MHz | 300.000Hz ] 819.00402 MHz -50.02 dém -73.50.d8 -30.02 d@ 2.500 MHz 2.538 MHz | 300.000Hz | B24.00402 MHz -50.79 dBm 74.38 dB -30.79 dB
2.538 MHz 7,500 MHz | 100.000 kHz | 819.03884 MHz 27 44 dBm 51.01de -14.44 dB 5538 MHz 3500 Mz | 100,000 ks | o4 03384 MH. 826 dBm 35 b R LRI
.
I - J1 r3

LTE Band 26/

5MHz / 16QAM

Lowest Channel / Full RB

Highest Channel / Full RB

Spectrum

(%]

Spectrum

Ref Level 23.00 dBm  Offset 11.60 dB

SGL Count 100/100

Mode Sweep

@ 1Rm AvgPwr

Ref Level 23.00 dém Offset 11.60 de
SGL Count 100/100

Mode Sweep

[@1rm AvgPwr
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. s || BEEEEC i R
-50 dBm -50 dBm
-60 dBm -60 dBm
70 dBm 70 dBm
CF 816.5 MHz 5601 pts Span 15.0 MHz CF 821.5 MHz 5601 pts Span 15.0 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power 22.53 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz Tx Power 22.61 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
__Rangelow | Rangeup | REW. | Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
~7.500 MHz -2.538 MHz__100.000 kHz 513.95580 MHz -27.48 dem -50.01 d& -14.28 B 7,500 MHz 2.538 MAz | 100.000 KHz 51,9566 MHz 2935 dbm 51,96 db 1635 0B
-2.538 MH2 2500 MHz 1  300.000 Hz 813 99063 MH2 -52.90 d2m -75.43d8 -32.00 d@ -2.538 MHz -2.500 MHz | 300,000 Hz 818,99063 MHz -52.80 dBm -75.41d8 -32.80 dB
2.500 MHz 2.538 MHz | 300.000 Hz £19.00134 MHz -53.31 dém -73.84 d8 -33.31 08 2.500 MHz 2.538 MHz | 300,000 Hz 824.00134 MHz -53.71 dBm 7632 dB -33.71 dB
2,538 MHz 7.500 MHz | 100.000 kHz £19.05760 MHz -30.01 dém -52.54 d& -17.01 dB 5,538 MHz 3°500 MHz | 100.000 kHz 82403584 MH2 50,77 dBm 36 dB 1677 dB
Y
)i i )
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

LTE Band 26 / 5MHz / 64QAM

} o
Spectrum = (|| Spectrum v
Ref Level 23.00 dBm  Offset 11.60 d& Mode Sweep Ref Level 23.00 dém Offset 11.60 dB Mode Sweep
SGL Count 100/100 SGL Count 100,100
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-60 dBm -60 dBm
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CF 816.5 MHz 5601 pts Span 15.0 MHz ] (|| CF 821.5 MHz 5601 pts Span 15.0 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power_21.55 dBm ¥ Bandwidth _5.000 MHz RBW 50.000 kHz T Power 21.63 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
__Rangelow | Rangeup RBW Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | PowerRel |  ALimit
-7.500 MHz -2.538 MHz | 100.000kHz | _ B813.95848 MHz -30.87 d&m -52.42 dB -17.87 dB ~7.500 MHz ~2.538 MHz | 100.000 kHz | B16.95648 MHz -28.49 dBm 50,13 dB ~15.49 dB
=2.538 4H2 -2S00MHz | 300.000HZ|  B13.99966 MH2 -54.84 dBm -76.38 dB -34.84 dB 2.538 MHz -2.500 MHz | 300,000 Hz | B18.99866 MHz -54.64 dBm 76,28 d8 -34.64 dB
2.500 Mz 2538 MHz | 300.000Hz| 819.00134 MHz -54.46 dBm -76.01 d8 -34.46 dB 2.500 MHz 2.538 MHz | 300.000Hz | B24.00134 MHz -54.82 dBm 76.45 dB -34.82 dB
2.538 Mz Z300 MHz 1100000 khiz |_B19.04508 Mz =52.55 dBm =54.50dE -19.55d8 2.538 MHz 7.500 MHz | 100.000 kHz | 824.0522¢ MHz -32.12 dBm 53,76 d8 -19.12 dB
I J1 1 3
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

LTE Band 26 / 10MHz / QPSK

LTE Band 26 / 10MHz / 16QAM

Lowest Channel / Full RB

Lowest Channel / Full RB

Spectrum

Ref Level 23,00 dém Offset 11.60 dB
SGL Count 100/100

Mode Sweep

Spectrum

Ref Level 23.00 dBm
SGL Count 100/100

Offset 11.60 dB Mode Sweep

@ 1rRm AvgPwr (@ 1Rm AvgPwr
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Spectrum Emission Mask
T« Power 23.63 dBm

Standard: None
Tx Bandwidth 10.000 MHz

RBW 100.000 kHz

Spectrum Emission Mask
Tx Power 22.61dBm

Standard: None

T Bandwidth 10.000 MHz RBW 100.000 kHz

FAX . 886-3-328-4978

Range Low | Range Up | RBW Frequency | Power Abs Power Rel ALimit Range Low Range Up | RBW Frequency | PowerAbs | PowerRel | ALimit
-10.000 MHz -5.038 MHz | 100.000 kHz £13.92856 MHz -30.78 dBm 5441 de -17.78 d& -10.000 MHz -5.038 MHz | 100.000 kHz £813.95714 MHz -34.06 dBm -56.67 d8 -21.06 dB
-5.038 MHz -5.000 MHz | 300.000 Hz £13.98688 MHz -56.59 dBm -80.22 dB. 36,50 dB -5.038 MHz -5.000 MHz | 300.000 Hz 813,98312 MHz -58.43 dBm -81.04 dB -38.43 db
5.000 MHz 5.038 MHz | 300.000 Hz 624.01688 MHz -55.38 dBm -79.01 db -35.38 dB 5.000 MHz 5.038 MHz | 300.000 Hz 824.01688 MHz -58.38 dBm -80.59 db -38.38 dB
5.038 MHz 10.000 MHz | 100.000 kHz £24.03929 MHz -30.18 dBm 53.81 dB -17.18 dB 5.036 MHz 10.000 MHz | 100.000 kHz 824.04643 MHz -34.32 dBm 93 de -21.32 dB
] ] ] (]
Spectru u?
Ref Level 23.00 dém  Offset 11.60 dB Mode Sweep
SGL Count 100/100
1
|
A
(Rt S TRV PR
CF 819.0 MHz 5601 pts Span 20.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 21.60 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
Range Low | Range Up | RBW Frequency | Power Abs Power Rel ALimit
-10.000 MHz -5.038 MHz | 100.000 kHz 813.95357 MHz -35.11 dBm -56.71 de 22,11 de
-5.038 MHz -5.000 MHz | 300.000 Hz £13.98688 MHz -61.11 dBm 82,71 dB. 41,11 dB
5.000 MHz 5.038 MHz | 300.000 Hz 624.00188 MHz -61.90 dBm -83.50 db 41,90 dB
5.038 MHz 10.000 MHz | 100.000 kHz £24.05000 MHz -37.51 dBm -59.11 dé -24.51 dB
—_—
{ 1 J [ ]
1.JAN.2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

LTE Band 26 / 15MHz / QPSK

LTE Band 26 / 15MHz / 16QAM

Lowest Channel / Full RB

Lowest Channel / Full RB

@) (Spectrum )
Ref Level 23.00 dém Offset 11.60 d& Mode Sweep Ref Level 23.00 dBm  Offset 11.60 dB Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr @ 1Rm AvgPwr
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pectrum Emission Mask Standard: None [Spectrum Emission Mask Standard: None
Tx Power 23.57 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz Tx Power 22.61dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz
Range Low | Range Up | RBW Frequency | Power Abs Power Rel ALimit Range Low Range Up | RBW Frequency | PowerAbs | PowerRel | ALimit
-15.000 MHz -7.538 MHz | 100.000 kHz £13.94375 MHz -34.93 dBm -58.50 de -21.93 dB -15.000 MHz -7.538 MHz | 100.000 kHz £813.86339 MHz -37.06 dBm -59.67 d8 -24.06 dB
-7.538 MHz -7.500 MHz 300,000 Hz £13.98135 MHz -59.21 dBm -82.78 d8 -39,21 dB -7.538 MHz -7.500 MHz | 300.000 Hz 81398125 MHz -62.28 dBm -94.90 d8 -42,28 dB
7.500 MHz 7.538 MHz 300.000 Hz £29.02411 MHz -59.37 dBm -82.94 dB -39.37 dB 7.500 MHz 7.538 MHz | 300.000 Hz £29,03482 MHz -62.83 dBm -B5.44 dB -42.83 dB
7.538 MHz 15.000 MHz 100.000 kHz £829.09911 MHz -35.93 dBm 59.50 di -22.93 dB 7.538 MHz 15.000 MHz 100.000 kHz 829.04018 MHz -37.68 dBm 30 dB -24.68 dB
g e — -
L N J o L It J v
31.JAN. 202
==
v
Ref Level 23.00 dém Offset 11.60 d& Mode Sweep
SGL Count 100/100
@ 1Rm AvgPwr
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et A 0 arenphor i
CF 821.5 MHz 5601 pts Span 30.0 MHz
pectrum Emission Mask Standard: None
Tx Power 21.57 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz
Range Low | Range Up | RBW Frequency | Power Abs Power Rel ALimit
-15.000 MHz -7.538 MHz | 100.000 kHz £13.94732 MHz -41.38 dBm -62.95 de -28.38 dB
-7.538 MHz -7.500 MHz 300,000 Hz £13.99732 MHz -64.96 dBm 86,53 di 44,96 dB
7.500 MHz 7.538 MHz 300.000 Hz £29.00268 MHz -66.15 dBm -87.72 dB -46.15 dB
7.538 MHz 15.000 MHz 100.000 kHz £29.04018 MHz -41.61 dBm -63.18 di -28.61 dB
p—
{ i J € (]
11.JAM.2024
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Emission masks — Out of band emissions

LTE Band 26 / 1.4AMHz

e pectru w
Ref Level 0.00 dBm Offset 11.60 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
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Start 30.0 MHz 34005 pts Stop 9.0 GHz Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 800.94352 MHz -57.73 dBm -44.73 dB 30.000 MHz 806.500 MHz 100.000 kHz 631.09476 MHz -57.98 dBm -44,98 dB
836,500 MHz 1.000 GHz 100.000 kHz 944.23351 MHz -57.32 dBm -44,32 dB 836,500 MHz 1,000 GHz 100.000 kHz 946.52136 MHz -57.22 dBm -44,22 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.6290% GHz -44.48 dBm -31.48 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.63759 GHz -44.97 dBm -31.97 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94826 GHz -41.74 dBm -28.74 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.90326 GHz -42,11 dBm -29.11 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.21877 GHz -42,30 dBm -29.39 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.72507 GHz -42.51 dBm -29.51 dB
_— —
)i o )i o
L JL ) L L J
13 31.38N.202

Highest Channel / QPSK
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Range Low | RangeUp | RBW | Frequency | Power Abs | ALimit

30.000 MHz 806,500 MHz 100.000 kHz B805.16547 MHz -57.52 dBm -44.52 dB

£836.500 MHz 000 GHz 100.000 kHz 985,98688 MHz -57.42 dBm -44.42 dB

1.000 GHz .000 GHz 1.000 MHz 1.64609 GHz -45.16 dém -32.16 dB

3.000 GHz .000 GHz 1.000 MHz 6.93776 GHz -42.17 dbm -29.17 dB

7.000 GHz .000 GHz 1.000 MHz 7.74006 GHz -42.56 dBm -29.56 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

LTE Band 26 / 3MHz

pectrum 7 ||| Spectrum
Ref Level 0.00 dBm Offset 11.60 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
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Start 30.0 MHz 34005 pts Stop 9.0 GHz Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 781.96899 MHz -57.74 dBm -44.74 dB 30.000 MHz 806.500 MHz 100.000 kHz 791.67463 MHz -57.76 dBm -44.76 dB
836,500 MHz 1.000 GHz 100.000 kHz 949.87144 MHz =-57.44 dBm -44,44 dB 836,500 MHz 1,000 GHz 100.000 kHz 967.76574 MHz -57.24 dBm -44,24 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.6285%9 GHz -45.09 dBm -32.09 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.63559 GHz -44.36 dBm -31,36 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98225 GHz -42.23 dBm -29.23 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.89976 GHz -42,09 dBm -29.09 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.22777 GHz -42,40 dBm -29.40 db 7.000 GHz 9,000 GHz 1.000 MHz 8.02277 GHz -42 .46 dBm -20,46 dB
_— —_—
\ I ) . ( Il J -
D i 31.02N.2024  05:40:14
Spe: n DVI"
Ref Level 0.00 dém  Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100
(@1 fvapwr
Limit Llhm,k [
ine PURIOUS LINE_ABS PABS
-10 ddRE—
| SPURIOUS_LINE_ 2B
-20 dém
-30 dém
-40 dB
- et W IR VOV R,
"
-50 dB
-
-70 dB
-80 des
-00 des
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency | Power Abs | ALimit
30.000 MHz 806,500 MHz 100.000 kHz 794.24663 MHz -58.04 dBm -45.04 dB
£836.500 MHz 1.000 GHz 100.000 kHz 973,64880 MHz -57.19 dBém -44.10 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64309 GHz -45.25 dém -32.25 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99625 GHz -42.02 dbm -29.09 dB
7.000 GHz 9.000 GHz 1.000 MHz B8.91377 GHz -42.44 dBm -29.44 dB
J1 ] ) wa
Date: 31.JAN.2024 05:41:31
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

LTE Band 26 / 5SMHz

pectrum 7 ||| Spectrum
Ref Level 0.00 dBm Offset 11.60 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS s
-10 difE— -10 ddff
J5_LINE_ABS [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
40 dBm
S P R—— | ~ ] P R
-50 derr -50 dBm
-70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz B801.33174 MHz -57.68 dBm -44.68 dB 30.000 MHz 806.500 MHz 100.000 kHz 798.08035 MHz -57.81 dBém -44.81 dB
836,500 MHz 1.000 GHz 100.000 kHz 925.60382 MHz -57.01 dBm -44,01 dB 836,500 MHz 1,000 GHz 100.000 kHz 997.91642 MHz -57.26 dBm -44,26 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.6290% GHz -44.84 dBm -31.84 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.63409 GHz -43.95 dBm -30.95 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96425 GHz -42,33 dBm -29.33 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99375 GHz -42.24 dBm -29.24 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.21577 GHz -42.41 dBm -29.41 dBb 7.000 GHz 9,000 GHz 1.000 MHz 8.00477 GHz -42.48 dBm -20,48 dB
_— —_—
( ) J o ( )i ] w
o a5 31.02N.2024  05:44:0

Highest Channel / QPSK

Date: 31.JAN.2024

Spe: n DVI"
Ref Level 0.00 dém  Offset 11.60 dB Mode Auto Sweep
SGL Count 1004100
(@1 fvoPwr
Limit Llhm,k pafs
10 diRE_BPURIOUS LINE_ABS PAES
- 1
| SPURIOUS_LINE_AB
-20 dém
-30 dem
-40 de
| . p—r—— L I T R
-50 dB:
-70 des
-80 des
-00 des
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency | Power Abs | ALimit
30.000 MHz 806,500 MHz 100.000 kHz 800.45824 MHz -57.65 dBm -44.65 dB
£836.500 MHz 1.000 GHz 100.000 kHz 953,22151 MHz -57.34 dém -44.34 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.63909 GHz -45.13 dBm -32.13 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94226 GHz -42.36 dbm -29.36 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.72557 GHz -42,32 dBm -29.32 dB
J1 ] ) wa

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG3D1840-01B

LTE Band 26 / 10MHz

Middle Channel / QPSK

Spectrum né-:

Ref Level 0.00 dém  Offset 11.60 db
SGL Count 100/100

Mode Auto Sweap

(@1 AvaPuwr
Limit tihm.k Paks
10 ddl[‘]if‘ PURIOUS_LINE_ABS PABES
| SPURIOL!
-20 dém
-30 dém
-40 dB
| S e R S
-50 dB
-70 dB
-80 des
-00 des
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency | Power Abs | ALimit
30.000 MHz 806,500 MHz 100.000 kHz B805.84487 MHz -57.71 dBm -44.71 dB
£836.500 MHz 1,000 GHz 100.000 kHz 836.62256 MHz -56.41 dBm -43.41 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.62959 GHz -43.35 dém -30.35 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94076 GHz -42.22 dbm -29.22 dB
7.000 GHz 9.000 GHz 1.000 MHz B.92527 GHz =42.34 dBm =29.34 dB
s
JU J a wa

TEL : 886-3-327-3456 Page Number 1 A8-23 of 26
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Report No. : FG3D1840-01B

LTE Band 26 / 15MHz

Lowest Channel / QPSK

Ref Level 0.00 dém
SGL Count 100/100

Offset 11.60 db

Mode Auto Sweep

JL

@1 AvgPwr
Limit :i\mk
2] PURIOUS_LINE_ABS
-10 ddH—
| SPURIOUS_LINE_ABS_
-20 dBm:
-30 dBm
40 dB —
| " e et s o
-50 dB
=70 de
80 de
-00 den
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz B800.36118 MHz -57.85 dBm -44.85 dB
836,500 MHz 1.000 GHz 100.000 kHz 841.44340 MHz -54.39 dBm -41.39 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.63009 GHz -44.96 dBm -31.96 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96375 GHz -42.10 dBm -29.10 dB
7.000 GHz 9.000 GHz 1.000 MHz B.92427 GHz =42.40 dBm =29.40 dB

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FG3D1840-01B

Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz 2.5ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0082
40 Normal Voltage 0.0076
30 Normal Voltage 0.0059
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0070
0 Normal Voltage 0.0172
PASS
-10 Normal Voltage 0.0133
-20 Normal Voltage 0.0173
-30 Normal Voltage 0.0018
20 Maximum Voltage 0.0183
20 Normal Voltage 0.0000
20 Battery End Point 0.0167
Note:
1. Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 4.4 V
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A8-25 of 26
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Report No. :

FG3D1840-01B

Test Conditions LTE Band 26 (QPSK) / Low Channel Limit
Temperature Voltage BW 15MHz 2.5ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0000
40 Normal Voltage 0.0107
30 Normal Voltage 0.0017
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0000
0 Normal Voltage 0.0102
PASS
-10 Normal Voltage 0.0000
-20 Normal Voltage 0.0047
-30 Normal Voltage 0.0046
20 Maximum Voltage 0.0098
20 Normal Voltage 0.0000
20 Battery End Point 0.0067
Note:
1. Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 4.4 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : AB-26 of 26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

LTE Band 26_Part 90S

Peak-to-Average Ratio

Mode

Mod. QPSK

LTE Band 26 / 15MHz

RB Size

Full RB

16QAM

64QAM 256QAM

824MHz

4.90

Full RB

5.77

Limit: 13dB
Result

Full RB Full RB

6.29

PASS

LTE Band 26 / 15MHz / QPSK

824MHzannel / Full RB

LTE Band 26 / 15MHz / 16QAM

Spectrum k2 Spectrum 2
R | 30.00 GBm _ Offset 1160 & vel 30.00 cBm  Offset 1160 db
= att 30de AQT 2ms ® RBW 20 MHz 30de AQT 2ms ® RBW 20 MHz
@153 view
0.1 01 e
ot
001 001
3 \
\ \
1E- - 1E-
13
y
i
E-04- \ E-04- -
e ] 160 -
1
|
CF 824.0 Miiz Aean Pwr + 20.00 dB CF 824.0 Miiz Mean Pyr + 20.00 dB.
Gomplementary Cumulative Distribution Function Samples: 130000 Gomplementary Cumulative Distribution Function Samples: 130000
Mean | Peak | Crest | 10%% | 1% | 0.1% | o.01% Mean | Peak | Crest | 10%% | 1% | 0.1% | _n.o10e |
Trace 1 [ 2337 dBm 28,76 dbm 5.38 a8 .38 dB 4.20 dB 3.00 dB .22 db Trace 1 [ 2230 dém 28,02 dbm 6.53 a8 .96 dB 4.84 dB 5.77a8 6.14 a8
| EERREEE N [ | EEREREEN
Spectrum o
Ref Level 30.00 GBm  Offset 1160 &
= att 30de AQT 2ms ® RBW 20 MHz
@153 view
0.1 e
001
1E-
+
E-04 :
3!
1E4 ‘\
CF 824.0 Miiz Aean Pwr + 20.00 dB
Gomplementary Cumulative Distribution Function Samples: 130000
Mean | Peak | Crest | 10%% | 1% | 0.1% | o010 |
Trace 1 [ 2133 dBm 28 68 dBm 7.35 a8 3.13a8 5.1 dE £.20 db £.90 db
[ BEEEREE N

TEL : 886-3-327-3456

FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

26dB Bandwidth

LTE Band 26 : 26dB BW(MHz)

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
824MHz 1.23 1.22 3.00 3.01 4.90 4.87 9.75 9.78 | 14.35 | 14.47 - -
Mode LTE Band 26 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM |256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
824MHz 1.22 2.99 4.93 9.76 14.32 - -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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: A9-2 of 13




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

LTE Band 26

824MHzannel / 1.4MHz /| QPSK

824MHzannel / 1.4MHz / 16QAM

m - m -
Ref Level 30.00 GBm  Offset 1160 db & RBW 30 kHz RefLevel 20.00 dbm  Offset 11.60 OB w RBW 30 kHz
o att I0dE SWT 11ms @ VBW 100 kHz Mode Swesp ko att sWT 1.1ms @ VBW 100 tHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 17.67 dBm Mi[1] 16.93 dBm
2 " 82 '-“f:‘r‘u‘.“fﬁ - ‘ N 824.1 I'”f‘.”r‘u‘!“l‘;
JP AR I, A RER . 26.00 ¢ . X nde, 26.00 ¢
- il el i 1230800000 MH| - e g N 1.225200000 MH,
Q factor 669.1 f Q factor 672.7
o 0 de:
f Ty
-10d . 10 di i
f
) /
o= = " o T, Lo
N ey - e
. WA MY L
-s0 -s0
60 d -60 di
CF 824.0 MHz 1001 pts Span 2.8 MHz 4.0 MHZz 1001 pts Span 2.8 MHz
Marker Markar
Type | Ref | Tre | X-value | |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 823.5301 MHz 17.67 dbm ndB down 1.2308 WHz ML 1 524.1399 MHz 16.93 dem ndB down 1.2252 WHz
TL 1 823.3816 MHz -8.18 dém ndg 26.00 dB T 1 823.3618 MHz -3.82 dbm ndg 26.00 dB
T2 i 824.6126 MHz -8.54 dém q factor 668.1 T2 i 624,607 MHz -9.13 dém q factor 672.7
L JU J - L JU -

824MHzannel / 3MHz / QPSK

824MHzannel / 3MHz / 16QAM

- im 2
Ref Level 30.00 cbm  Offset 1160 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.60 o & RBW 100 khz
o At I0de ST 1ms @ VBW 300 kiz  Mode Sweep o att a0 e BWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 19k Max [0 15k Max
[EEEY 19.17 dBm Y 18.87 dBm
M1 825.03700 MH M1 823.67630 MH
2 o PR ,’ 26.00 ﬂ)v 2 i, /i Y] S 26.00 ﬂ)v
A o o \.é“’“r! A 26.00 ¢ L P T Y VN | i T N 26.00 ¢
- ™ m\ 3.003000000 MHZ] - {" Bdhedion MRS el N \ 3.015000000 MHZ]
Q factor 274.7 P Q factor 273.2
\
o 0ds - al
WJ' [
i Ly
-10 T -
i A -30 o i T i er
iy, AP T
a0 d
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 824.0 MHz 1001 pts Span 6.0 MHz 4.0 MHZ 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 825.037 MHz 19.17 dém nd@ down 3.003 MHz [ 623.6763 MHZ 18.87 dem nd@ down 3.016 MHz
T 1 822.5075 MHz -7.18 dBm nd8 26,00 d8 T 1 £22,4835 MHZ -5.92 dem nd8 26,00 d8
T2 1 825.5108 MHz -7.16 dbm q factor 274.7 T2 1 £25.4965 MHz -5.87 dém q factor 273.2
L Il ) L

824MHzannel / 5MHz / QPSK

824MHzannel / 5MHz / 16QAM

L Il

trum - um -
Ref Level 30.00 cbm  Offset 1160 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.60 o & RBW 100 khz
ko Att 0 dE BWT 1ms @ VBW 300 kHz Mode Swesp o Att 30dB SWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 19k Max [0 15k Max
[EEEY 17.21 dBm mi1] 16.41 dem
. 1 522.98100 MHZ - 1 824.46000 MHZ
| PR ndg 26.00 dB - Y, nds 26.00 dB
. il il At R 4905000000 MHz - i e e Wy 'N‘B\n"‘"‘vn&'-vvmr'\‘ +.875000000 MHz
Q factar | 167.8 | Q factar ! 169.1
o J‘ 'L\ 0ds - \
10 ' ¢ 0 i
) ‘ J
) -20
LAl ~ o T
WA e A Al FN Loy 1L
-40 dBm:
-50 -50
60 df -60 di
CF 824.0 MHz 1001 pts Span 10.0 MHz 4.0 MHZ 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 822.981 MHz 17.21 dém nd@ down 4,805 MHz [ 1 £24.46 MHZ 16.41 dém nd@ down 4,875 MHz
T 1 821.542 MHz -9.39 dam nds 26,00 d8 T 1 £21.507 MHz -3.86 dam nds 26,00 d8
T2 1 826.448 MHz -9.58 dBm q factor 167.8 T2 1 B26.468 MHz -8.97 dBm q factor 169.1

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

LTE Band 26

824MHzannel / 10MHz / QPSK

824MHzannel / 10MHz / 16QAM

ctrum iz i
Ref Level 30.00 dém  Offset LL.60 0B @ RBW 300 Wz Ref Lavel 30.00 dBm  OFfset 11.60 0B & RBW 300 khz
o att 08 SWT Ims @ VBW 1MHz  Mode Swesp o At a0de SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100,100 SGL Count 1007100
(@ 17k Max @17k Max
CETEY] 18.99 dBm M) 18.57 dBim
20 M1 20,9630 MHz 20 B19.8040 MHz|
# B PITOYY FYp Sy g AT Y N 26.00 dp) b USSR RTRIN R 17:) SR .00 dB
- i A ’ 9.750000000 MHZ] - v AR ' b, 9.790000000 MHZ]
’; Q facter 84.2 Q facter \ 83.7
o 0 de:
7 ¥ X
104 + -10 di
J i i
f T e e i LT, e 20 lm LT
ERARD L T ,fl.mmw MOl T Al
-a0d 30 df
~40 dBm -40 dbm
S0 50
60 d -60 o
CF 824.0 MHz 1001 pts Span 20.0 MHz CF 824.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
M1 T 520.963 MHz 18.95 dem B down 575 Wz M1 T 515,604 Mz 18.57 dem B down 578 e
TL 1 815,105 MHz -6.28 dBm ndd 26,00 d& 1 1 810,165 MHz -7.67 dBm ndd 25.00 dB
T2 1 828,855 MHz -7.36 dém Q factor 84.2 T2 1 626,955 MHz -7.74 dém Q factor 83.7
L JL ] L L JU ] L

824MHzannel / 15MHz / QPSK

824MHzannel / 15MHz / 16QAM

Spectrum - im -
Ref Level 30.00 cbm  Offset 11,60 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 11.60 o & RBW 300 khz
o At I0de ST 1ms @ VBW 1MHz Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 17.86 dBm mi1] 16.79 dBm
. ul N |n|x,1|l|:'nr\”\‘\|‘\; - i 827.7 |:'nr\”\‘u‘\;
e Ly 26.00 ¢ . e M 26.00 ¢
. et e Polgun el Tk 14.356000000 MHz - phirsibir e ks iy 14.476000000 MHz
Q factor 57.0) ) Q factor 57.9
) Y
to
o Jl 2 0 das t\:‘
10 df 7 10 di
| i) |
20 1 -
PR NTUSY N AT A A Tl *
h i R RPN g WA b
Pl e, s iy Y el
| B e " 1 by
40 dBm -40 dBm:
50 -50
60 df -60 di
CF 824.0 MHz 1001 pts Span 30.0 MHz CF 824.0 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 818.815 MHz 17.86 dém nd@ down 14356 MHz [ 1 B27.746 MRz 16.79 dem nd@ down 14,476 MHz
T 1 816,807 MHz -8.49 dBm nd8 26,00 d8 T 1 16,867 MHZ -7.76 dem nd8 26,00 d8
T2 1 831.163 MHz -3.89 dbm q factor 57.0 T2 1 £31.343 MHz -9.12 dbm q factor 57.2

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

LTE Band 26

824MHzannel / 1.4MHz /| 64QAM

824MHzannel / 3MHz / 64QAM

ctrum - -
Ref Level 30.00 GBm  Offset 1160 db & RBW 30 kHz RefLevel 20.00 dbm  Offset 11.60 OB = RBW 100 kHz
o att I0dE SWT 11ms @ VBW 100 kHz Mode Swesp o att a0de SWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 16.27 dBm Mi[1] 17.22 dBm
20 i 024 hnrw”\‘u‘w; 20 dp 822 m:u\r\”s‘““;
A . ‘ <00 ¢ VPP R, et —
o A i Sk BN 1.225200000 MHz, - o it Mg Lo W 2.997000000 MH]
/ Q factor 672.8 ] Q factor 274.5
o - y 0 de: - ;
. 2 vi‘ &
10 df f \‘ -10 di f
L / ]
20 4 -20 T - g
4 \ y i A
PR v WM MP L) ‘IJ o) A ey, |
3! v v 1 1 v
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 824.0 MHz 1001 pts Span 2.8 MHz CF 824.0 MHz 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 824.2434 MHz 16.27 dbm ndB down 1.2252 WHz ML 1 622.7632 MHz 17.22 dem ndB down 2,597 MHz
TL 1 823.3846 MHz -10.02 dém ndg 26.00 dB T 1 822.5015 MHz -3.62 dbm ndg 26.00 B
T2 i 824.6008 MHz -9.27 dém q factor 672.8 T2 i 8254985 MHz -8.56 dém q factor 274.5
L JU ] - L JU ] -

824MHzannel / 5MHz / 64QAM

824MHzannel / 10MHz / 64QAM

Spectrum - im -
Ref Level 30.00 cbm  Offset 1160 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.60 o & RBW 300 khz
o At I0de ST 1ms @ VBW 300 kiz  Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17K Max [@ 37+ Max
[EEEY 16.01 dBm Mi[1] 17.74 dem
. . 823.07100 MHZ - ! 5.4390 MHz
= nds 26.00 dB “ ndg 6.00 dB
- iy r
- I X.\.'ﬁ,'!\u.,, A= e 1 1.935000000 MHz - 40 ERA I ihauiuke Joa i bl "ol 9.770000000 MHZ|
i Q factar 166.8 i Q factor 1 84.5
0 de: b
i |6
1
-0 d ‘[llw
-20
i
afle il . n il A bl o
Ly U 1 1
-40 dBm:
-50 -50
60 df -60 di
CF 824.0 MHz 1001 pts Span 10.0 MHz CF 824.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 823.071 MHz 16.01 dém nd@ down 4,835 MHz [ 1 £25.339 Mz 17.74 dém nd@ down 8,77 Wiz
T 1 821,522 MHz -10.07 dem nd8 26,00 d8 T 1 £19.105 MHz -8,78 dem nd8 26,00 d8
T2 1 826.458 MHz -10.72 dbm q factor 166.8 T2 1 B26.875 MHz -6.25 dbm q factor 84.5
L JL ] L L JU ] L

824MHzannel / 15MHz / 64QAM

N/A

Spectrum il
Ref Level 30.00 cbm  Offset 11,60 db @ RBW 300 kiz
le Att 30 dB SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1004100
(@ 17K Max
M1[1] 15.76 dBmy|
. . 3520 MHZ,
nds 26.00 dB
o el JWILUN ..@w‘-..u'a‘w*‘n.wuwv.ﬂv‘ 14.326000000 MHZ|
Q factor 57.4
o
|
10 df
20
o by AT TR A WP,
riiﬂ 1 I T
40 dBmv
-50
60 df
CF 824.0 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML T 822.352 MHz 15.76 dém nd@ down 14326 MHz
T 1 816.837 MHz -12.35 dam nds 26,00 d8
T2 1 831.163 MHz -10.36 dBm q factor 57.4
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

Occupied Bandwidth

LTE Band 26 : 99%0OBW(MHz)

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
824MHz 1.09 1.09 2.72 2.71 4.48 4.49 9.03 8.99 | 13.39 | 13.45 - -
Mode LTE Band 26 : 99%0OBW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
824MHz 1.09 - 2.73 - 4.49 - 9.01 - 13.39 - - -
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

LTE Band 26

824MHzannel / 1.4MHz / QPSK

824MHzannel / 1.4MHz / 16QAM

m - m -
Ref Level 30.00 cBm  Offset 1160 db @ RBW 30 kiz RefLevel 30.00 dbm  Offset 11.60 o6 & RBW 30 khz
o At 30d8 SWT  11ms @ VBW 100kHz Mode Sweep o att 30dE BWT  11ms @ VBW 100 kHz Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [0 15k Max
[EEEY 18.31 dBm mi1] 17.29 dém
. i) B24.07550 MHZ - 82366150 MHZ
] Gf 1.099300699 MHz A 1.096503497 MHz
b P ] P
wd 10d
] i
o 0 d8:
| ]
I
10 df ’IF =10 di
-20 = X -20 ‘
TTE i W ——. . s T "
Pt 1 W A s e TV
-20 o “od
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 824.0 MHz 1001 pts Span 2.8 MHz 4.0 MHZ 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 24.0758 MHz 18.31 dém [ 1 623.6615 MHZ 17.29 dem
T 1 823.44895 MHz 10.89 dam oce Bw 1.099300699 MHz T 1 823.45734 MHZ 10.27 dam oce Bw 1.095503497 MHz
T2 1 824.54825 MHz 10.68 dBm T2 1 B24.553B5 MHz 9.95 dBm

824MHzannel / 3MHz / QPSK

824MHzannel / 3MHz / 16QAM

il m il
Ref Level 30.00 cbm  Offset 1160 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.60 o & RBW 100 khz
fo Att 30d8 SWT 1ms @ VBW 300 kHz Mode Swesp o Att 30dB SWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 18.6+ dBm mi1] 18.78 dBm
290 M 1 23, 46650 M
. 11290 MHZ, - 823.46650 MHZ
T TN R T 72727 MHzZ NTNRRYY? SPNVYW PR 2.715284715 MHZ]
10 df LS 10 o
3 j!
o T 0 da:
\ f
10 df L 10 di
R ol n /
2 L LY S - = 20 A, If t
ZA AT Ul TR Rt P T o [EiTE Ty
f
-an d a0 d
40 dBm -40 dBm:
-50 -50
-60 df -60 di
CF 824.0 MHz 1001 pts Span 6.0 MHz Cl 4.0 MHZ 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 823.1120 MHz 18.64 dom [ 1 623.4665 MHZ 18.78 dem
T 1 822.63337 MHz 11.95 dam oce Bw 2727272727 MHz T 1 82255135 MHZ 12,54 dam oce Bw 2715284715 MHz
T2 1 825.36064 MHz 11.71 dBm T2 1 B25.36663 MHz 11.03 dBm

824MHzannel / 5MHz / QPSK
(Spectrom (=]

Ref Level 30.00 GBm  Offset 11.60 0B & RBW 100 kHz

o At I0de ST 1ms @ VBW 300 k2 Mode Sweep
SGL Count 100/100
(@ 19k Max
M1[1] 16.79 dBm)|
. " 82263100 MHZ
= T - I B +.485514486 MHZ
RN (N IV I .
wd
o ]
10 df I

824MHzannel / 5MHz / 16QAM

Ref Level 00 dBm  Offset 11.60 dB & RBW 100 kHz

e At a0dE SWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 1007100

[0 15k Max

TN 15.87 dBm
822.50100 MHz

Occ aw +.495504496 MHz
AP ey b g A P e L2

N T Aa A R L R T T Af N
_;g{rr\fu\f ¥ \ Wfurn, i il e \/ i "
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 824.0 MHz 1001 pts Span 10.0 MHz 4.0 MHZ 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 822.631 MHz 16.79 dom [ £22.501 Mz 15.87 dem
T 1 821.76224 MHz 12.92 dam oce Bw 4,485514486 MHZ T 1 821.76224 MHZ 10,96 dam oce Bw 4,495504496 MHZ
T2 1 826.24775 MHz 13.11 dBm T2 1 B26.25774 MHz 10.43 dBm
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